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Date of Issue : 2008.04.30 * Head Office : Rm 405 Woo Chang Bldg 152-2
DC>_|_._-< Omm.ﬂ__u_o>d.m Kamjon—-dong, Sasang—gu, Busan,Korea
FYHAMHZ
Certificatate No. : K-08-75 T 27t PLESA ANAHUAC Y CIAS S.A. *» Gwangyang Factory : 1653-12, Taein—-dong,
Customer : DE C.V. Gwangyang City, jeonranam~do, korea
H = 49 660 MT ERW TUBES ASTM
Commodity A500 GRADE 8 F 2% * Busan Factory : 1516-5, Dadae—dong,
Shipper : Saha-gu, Busan, Korea
HE 14
Spec. & Type : ASTM A 500 Gr.B = Seoul Office : 507-1, Silwa Industrial Complex 2ma,
Jungwang-dong, Siheung City, Gyeonggi, Korea
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L R s T HEUE sy | T2V | ey | 2aas | mEaw | seys B 8 o E(%) Ay #
Size ness | Lenoth Product No. Qua- _.mo mﬁ: ¥ M_._m mq Mm _m,_r Bending | Flattening | Surface Chemical Composition (Max.) Heat No. A 3
(Inch) (1) (Lot No.) ntity . , : . Test Test Treatment (Coil No.) -
{Inch) (i) (MPa) (%) 4 Si Mn P S
917 ‘400 . 23 0.300 - - 0.045  0.045
6 x 4 |o0.188| 40 | JFC28G1P5043 360 14,400 | 391 450 26 - Good Oiled |0.0430 0.026 0.564 0.0115 0.0054 SR36939 L/C b
4 x 4 |oz2s0| 40 | JFDO2G1P5027 195 7,800 | 396 453 27 - Good Oiled |0.0538 0.030 0.565 0.0127 0.0034 SR36938 DC MXH(
6 x 6 |0.220| 40 | JFD0D4G2P5024 432 17,280 | 392 454 28 - Good Oiled |0.0450 0.030 0.581 0.0142 0.0040 SR38039
8 x 4 |o0.188| 40 | JFD17G1P5042 117 4680 | 328 464 33 - Good Oiled |0.1783 0.012 0.402 0.0126 °0.0018 SR17141
8 x 4 |0.220]| 40 | JFD04G2P5024 234 9,360 | 392 454 28 - Good Oiled |0.0450 0.030 0.581 0.0142 0.0040 SR38039
8 x 4 |0.220| 40 | JFD24G1P5011 4 160 | 392 454 28 - Good Oiled |0.0450 0.030 0.581 0.0142 0.0040 SR38039
8 ®x B8 0.250 40 JFD17G2P5014 402 16,080 Js4 453 |, 30 - Good Oiled 0.0460 0.021 0.527 0.0210 0.0055 SR37838
8 X 8 0.313 40 JFD25G1P5019 92 3,680 378 442 27 - Good Qiled 0.0335 0.024 0.538 0.0146 0.0033 SR36661
*xx BLANEK *nx
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We hereby certify that the material has been made in accordance with the order and specification.

Manager of material testing section Kl




